
 
CANBY UTILITY 

REGULAR BOARD MEETING 
SEPTEMBER 26, 2023 

7:00 P.M. 
 

AGENDA 
 

I. CALL TO ORDER 

II. AGENDA 
 Additions, Deletions or Corrections to the Meeting Agenda 

III. CONSENT AGENDA 
 Approval of Agenda 

IV. CITIZEN INPUT ON NON-AGENDA ITEMS Citizen’s wanting to speak 
virtually, please email or call the Board Secretary-Clerk by 4:30 p.m. on 
September 26, 2023 with your name, the topic you would like to speak on, and 
contact information: bbenson@canbyutility.org or 503-263-4312.   

V. RESOLUTION NO. 314 Adopting New Water System Master Plan – Carol 
Sullivan, General Manager; and Brian Ginter and Libby Barg Bakke of Consor 
(pp. 1- 86) 

VI. BOARD REPORT 
 Chair Comments 
[...]
Canby Fire Department
- Station 62

Canby Fire Department
- Station 363

Clackamas County
Fairgrounds

Canby School
District

City of Canby

22-3420June 2023

Canby Utility
Water Master Plan 

Figure 2-1
Existing System Map

Legend
!Ó Care Facility
&ñ City Building

Civic Center
llr Fairgrounds

Ñ© Fire Station
Æc Library
""G Medical Facility
"M Police Station
å School
44m Canby Utility Office
#0 Intake Facility
±³ Backwash Ponds
­® Main River Intake Pump Station
UT Reservoir
3Q WTP

0
<6"
6"
8"
10"
12
14"
16"
City Limits
Urban Growth Boundary (UGB)
Railroad
Stream

0 4,0002,000 Feet

Data Sources:
City of Canby and Canby Utility
Metro RLIS - Aug 2022
DOGAMI and Oregon Geospatial Data Clearinghouse (OGDC).
Coordinate System: NAD 1983 HARN StatePlane Oregon North FIPS 3601 Feet Intl
Projection: Lambert Conformal Conic
Datum: North American 1983 HARN
Disclaimer: Canby Utility makes no representations, express or implied,
as to the accuracy, completeness and timeliness of the information displayed.
This map is not suitable for legal, engineering, or surveying purposes. Notification
of any errors is appreciated.

Reference Scale: 1:24,000

©
28

file://consor.local/ms/Portland/PDX_Projects/22/3420%20-%20Canby%20Utility%20-%20Water%20Master%20Plan/0900%20-%20Master%20Plan%20Report/Draft/23-08-07%20Revised%20Draft/Figures%20for%20Draft/2-1%20-%2022-3420-OR-FIGURE%201_System%20Map_R.pdf
file://consor.local/ms/Portland/PDX_Projects/22/3420%20-%20Canby%20Utility%20-%20Water%20Master%20Plan/0900%20-%20Master%20Plan%20Report/Draft/23-08-07%20Revised%20Draft/Figures%20for%20Draft/2-1%20-%2022-3420-OR-FIGURE%201_System%20Map_R.pdf
file://consor.local/ms/Portland/PDX_Projects/22/3420%20-%20Canby%20Utility%20-%20Water%20Master%20Plan/0900%20-%20Master%20Plan%20Report/Draft/23-08-07%20Revised%20Draft/Figures%20for%20Draft/2-1%20-%2022-3420-OR-FIGURE%201_System%20Map_R.pdf


 

N223420OR.00 • August 2023 • Water Master Plan • Canby Utility 
Water Requirements • 2-3 

The MRI was constructed in 1997 and consists of a screened intake structure that supplies water to the 
River Intake Pump Station wet well. The River Intake Pump Station serves both the RIG and MRI and houses 
two 100 horsepower (hp) pumps and one 150 hp vertical turbine pump extending into the wet well. Raw 
water can be supplied from a combination of the RIG and MRI. High turbidity levels in the Molalla River 
source water can result in temporary reduction of the intake’s 5,500 gallons per minute (gpm) production 
capacity. During high turbidity events in the Molalla River, the RIG is the alternate supply source as it serves 
to minimize influent turbidity levels. 

Table 2-1 | Molalla River Intake Water Facilities Summary 

Source Intake Capacity (gpm) Pumps Notes 

River Infiltration Gallery (RIG) 4,800 2 x 100 hp (2,500 gpm each) 
1 x 150 hp (4,500 gpm) 

The River Intake Pump 
Station serves both RIG 
& MRI. Main River Intake (MRI) 5,500 

Old River Intake (ORI)1 900 – 1,000 1 pump 
Capacity limited by low 
river levels. 

Note: 
1. Intake capacity for this source is the available capacity, but this capacity is not currently used. 

2.3.2 Groundwater Sources 

Canby Utility holds water rights for three groundwater sources located along the banks of the Molalla River. 
Groundwater facilities, as summarized in Table 2-2, include the Springs Gallery, the Collection Boxes, and 
Well No. 10.  

Table 2-2 | Groundwater Intake Facilities Summary 

Source Intake Capacity (gpm) Notes 

Springs Gallery 1,000 Low pH and moderate nitrate levels. Used to supplement RIG & MRI.  

Collection Boxes 202 Not in use due to high nitrate levels. 

Well No. 10 250 
Not in use due to water quality issues.  
High sulfur and hardness. 

Around 1934, concrete collection boxes were installed at the base of the ridge near the location of the 
current Main River Intake. These structures collected water year-round from springs and directed it into a 
cistern. The cistern previously discharged into the Springs Gallery. Due to water quality constraints, this 
source has not been used since the 1990s. 

In 1944, the City began construction of a concrete collection gallery near the Molalla River known as the 
Springs Gallery. The gallery is approximately 20 feet in diameter and 28.5 feet deep. By 1951, a new 30-
inch diameter, 300-foot long perforated, corrugated metal collection pipe was connected to the existing 
gallery. The current capacity of the 25 hp pump at the Springs Gallery is approximately 1,000 gpm. Low pH 
and moderate nitrate concentrations limit the use of the Spring Gallery as a primary source. This source is 
used to blend with Molalla River water during high turbidity events in the river to reduce treatment plant 
influent turbidities. 

Well No. 10 located near the Springs Gallery has a single 250 gpm pump which discharges into the Springs 
Gallery. The groundwater from this well is high in sulfur and hardness, therefore the well is not currently 
used. 

29



 

N223420OR.00 • August 2023 • Water Master Plan • Canby Utility 
Existing Water System • 2-4 

2.4 Water Rights Summary 
No new water rights were analyzed during this Water Master Plan Update. Canby Utility’s water rights were 
studied and detailed in the Utility’s Water Management and Conservation Plan (WMCP) by GSI Water 
Solutions in 2021. This section provides a summary of Canby Utility’s water rights as described in the 
Utility’s current WMCP.  

Table 2-3 summarizes the groundwater and surface water rights that Canby Utility holds, which includes 
four certificates, two permits, and one groundwater registration.  

2.4.1 Surface Water Rights 
Canby Utility has two surface water rights for use of the Molalla River. Certificate 86087 authorizes the use 
of up to 10.0 cubic feet per second (cfs) from the river for municipal use. This certificate authorizes 
diversion at the two locations: the Original River Intake and the New River Intake (the authorized points of 
diversion for the New River Intake are the RIG and MRI). Canby Utility does not currently use its Original 
River Intake as a point of diversion to meet system demand. 

Canby Utility’s Permit S-46199 authorizes the use of up to 10.0 cfs from the Molalla River for municipal use, 
however, the final order issued by the Oregon Water Resources Department (OWRD) on November 17, 
2004, approving the extension of time to develop this permit currently limits diversion to 7.46 cfs. Canby 
Utility would need to seek access to the remaining 2.54 cfs under the permit through a request in a future 
WMCP. This permit has a completion date of October 1, 2040. The permit authorizes diversion from the 
RIG and MRI. Canby Utility is unable to treat this additional undeveloped capacity due to infrastructure 
limitations, including the capacity of the Water Treatment Plant, and while development of this additional 
capacity is feasible, low Molalla River flows in the summer limit the available diversion capacity during the 
times when additional supply could be put to beneficial use.  

Certificates 10771 and 10776 authorize the use of water from springs for municipal and domestic use. 
Certificate 10771 authorizes the use of up to 0.25 cfs and Certificate 10776 authorizes 0.20 cfs. These rights 
are currently held in reserve due to water quality concerns. 

Permit S-54691 authorizes the use of up to 12.4 cfs from the Willamette River for municipal use. This permit 
has a completion date of January 6, 2031. Canby Utility does not currently use this right but intends to 
develop the right prior to the completion date and rely on this right as its primary source of supply. 

2.4.2 Groundwater Rights 
Canby Utility’s groundwater registration GR-294 claims the use of 1.78 cfs from the Springs Gallery, 0.45 
cfs from Well 2, and 0.50 cfs from Well 3, though Wells 2 and 3 are not currently in use. This registration is 
used to supplement the Utility’s surface water supplies during high turbidity events. Certificate 44140 
authorizes the use of up to 1.5 cfs from the same Springs Gallery for municipal use and is also used to 
supplement surface water supplies.  

Certificate 82570 authorizes the use of up to 0.61 cfs from Well 10 for municipal use; Canby Utility does 
not currently rely on this right to meet system demands due to low flow rates and water quality concerns. 

Not included in the water rights discussion and Table 2-3 is Certificate 30341, a groundwater right issued 
to John W. Beck authorizing municipal use for the City of Canby. The City no longer receives water under 
this right and the well is not connected to the Canby Utility distribution system. 

30



 

N223420OR.00 • August 2023 • Water Master Plan • Canby Utility 
Water Requirements • 2-5 

Table 2-3 | Water Rights Summary 

Source Application 
or Claim 

Permit Certificate or 
Registration 

Priority Date Completion 
Date 

Production 
Capacity, cfs 

(gpm) 
Notes 

Molalla River 
(ORI, RIG, & MRI) S-47326 S-354531 86087 

7/31/1970 
12/22/1970 -- 

5.0 (2,244) 
5.0 (2,244) 

10.0 cfs total. 
(Max 10.0 cfs from RIG & MRI, 

max 3.12 cfs from ORI) 
Molalla River (RIG & MRI  
RIG & New River Intake)2 S-60921 S-46199 -- 10/20/1980 10/1/2040 10.0 (4,488) 

Authorized diversion currently 
limited to 7.46 cfs 

Willamette River S-71072 S-54691 -- 12/27/1990 1/6/2031 12.4 (5,565) Intend to develop right 

Springs/Collector Boxes 
S-15085 
S-15264 

S-11011 
S-11197 

10771 
10776 

8/16/1933 
2/10/1934 

-- 
0.25 (112) 
0.20 (90) 

Held in reserve3 

Well No. 10 G-7542 G-7013 82570 10/11/1976 -- 0.61 (273) Held in reserve3 

Springs Gallery G-5018 G-4784 44140 10/16/1969 -- 1.5 (673) Used if river turbidity high 

Springs Gallery 
GR-294 -- -- 

12/31/1944 
-- 

1.78 (800) Used if river turbidity high 

Flowing Well 2 12/31/1938 0.45 (202) Not in use 
Pump Well 3 12/31/1927 0.50 (225) Not in use 

Total 37.7 (16,920) 
Notes:  

1. Transferred (T7629, 11/19/1996 and 5/1/1997) 
2. The authorized point of diversion for the New River Intake is the RIG and MRI 
3. Sources held in reserve are used sparingly, if at all, due to water quality issues  

31



 

N223420OR.00 • August 2023 • Water Master Plan • Canby Utility 
Existing Water System • 2-6 

2.5 Water Treatment Facilities 
2.5.1 General 
Canby Utility’s Molalla water treatment plant, located at 591 N Cedar Street, was constructed in 1971. 
Subsequent incremental expansions of the water treatment plant in 1982, 1996, and 2006 have improved 
the facilities to the current nominal capacity of 8 million gallons per day (mgd). Figure 2-2 presents a 
diagram of the water treatment process and instrumentation.  

The Canby Utility water treatment facilities consist of the following components. 

 Water intake facilities and pumps, as described above in Section 2.3, Supply Sources. 
 Pre-treatment injection facilities 
 A sedimentation basin 
 Four direct filter units with a 1 mgd capacity each 
 Four modular upflow clarifier/filter units with a 1 mgd capacity each 
 UV disinfection facilities 
 A 2.4 MG steel storage reservoir/clearwell 
 Cedar Treatment Plant Pump station 
 Post-treatment disinfection and pH adjustment chemical injection facilities 
 Three backwash ponds 

The eight treatment units, treatment aid chemicals (coagulants and polymers) and disinfectant facilities are 
housed in adjoined buildings that make up the water treatment facilities. Raw water from the River Intake 
Pump Station is split into two process trains. Train No. 1 includes coagulant dosing, static mixing, limited 
hydraulic flocculation and sedimentation, and filtration through filter units 1-4. Train No. 2 includes 
coagulant dosing, static mixing and treatment in modular treatment units using upflow clarification and 
media filtration through filter units 5-8. The filter water from both trains is combined prior to disinfection 
with ultraviolet (UV) light, addition of sodium hypochlorite for chlorine residual, and pH adjustment with 
sodium hydroxide. Water then flows through a baffled, partially buried welded steel clearwell. A booster 
pump station pumps water from the clearwell to the distribution system and other storage reservoirs. The 
clearwell and booster pump station are further described later in this section. 

2.5.2 Treatment Plant Filter Backwash 
Backwash is supplied from the clearwell to the filters. The filters are also configured to allow for filter-to-
waste capability for filter startup procedures. Upflow rinse is supplied from raw water. Sedimentation basin 
blowdown is drained manually to the backwash ponds. 

Three backwash ponds were installed in 2007 near the Springs Gallery. These gravel bottom ponds drain 
primarily through infiltration.  

  

32



33

file://consor.local/ms/Portland/PDX_Projects/22/3420%20-%20Canby%20Utility%20-%20Water%20Master%20Plan/0900%20-%20Master%20Plan%20Report/Draft/23-08-07%20Revised%20Draft/Figures%20for%20Draft/2-2%20-%20Updated%20Figure%202-2.pdf
file://consor.local/ms/Portland/PDX_Projects/22/3420%20-%20Canby%20Utility%20-%20Water%20Master%20Plan/0900%20-%20Master%20Plan%20Report/Draft/23-08-07%20Revised%20Draft/Figures%20for%20Draft/2-2%20-%20Updated%20Figure%202-2.pdf


 

N223420OR.00 • August 2023 • Water Master Plan • Canby Utility 
Existing Water System • 2-8 

2.5.3 Process Instrumentation and Controls 
Flow for the main river intake and Springs Gallery is metered at the top of the bluff, or “blending vaults”, 
where the pipes for these two supplies combine. Flow is also metered for the treated water effluent for 
filter units 1-4, the raw water influent for each clarifier (treatment units 5-8), the backwash pump, and 
downstream of the production pumps. Coagulant doses are monitored and can be controlled manually or 
automatically based on readings from a streaming current meter. Turbidity meters monitor raw water, each 
filter effluent, and the combined filter effluent. Chlorine residual and pH are monitored before the water 
enters the clearwell. Treated water entering the distribution system is also monitored for residual chlorine 
concentration, pH levels, and flow. Flow in and out of the 13th Avenue reservoirs is also monitored as well 
as chlorine residual. 

2.5.4 Standby Power 
Canby Utility has backup generators on site at the intake facilities, the treatment facilities, and the 13th 
Avenue pump station as well as at their combined service center and a mobile generator held in reserve. 
See Table 2-4 for a summary of Canby Utility’s back-up generators. The amount of backup power available 
to Canby Utility allows for operation of the treatment plant at approximately 4,400 gpm (6.3 mgd) as well 
as pumping from the 13th Ave reservoirs during a power outage. 

Table 2-4 | Back-up Generator Summary 

Location Size (kW) Fuel Capacity (gal) Notes 

River Intake Facility 350 400  

Water Treatment Facility 500 450 
Springs Gallery back-up power comes from 
Water Treatment Facility, not River Intake 
Facility. 

13th Avenue Pump Station 300 660  

Combined Service Center (2) 
125 kW / 

30 kW 
Natural Gas / 

Diesel 

Runs administrative building and operations 
center, does not directly impact system 
capacity. 

Mobile Reserve Generator 100 kW 155 For use in case of generator failure. 

Veolia recently added the ability to carry fuel to the Canby Utility intake facility via a fuel tank attached to 
a Veolia truck. This was added due to the inability of fuel trucks to reach the intake facility in the icy 
conditions experienced in 2021.  

2.6 Storage Reservoirs 
2.6.1 General 
Storage in the Canby Utility water system is provided by three ground level finished drinking water storage 
reservoirs with a total usable capacity of 4.6 million gallons (MG). All of these reservoirs have overflow 
elevations below the static hydraulic grade of the Canby Utility distribution system and serve as suction 
supply for booster pump stations which supply water to the distribution system at required service 